|
|
v

N
119

Mowniing Dre

INSTALLATION INSTRUCTION

—_

- vrr,‘@
alin

———

0

0

0
)
0 H
0 0
0 0
0 0
0 0
0 e/wﬁ
0 0
0 0
0
P
o R
0

0

\

I\(:PH)M

Max VESA:400X400 mm
MODEL: MD2379

® Please read this instruction carefully before installation.
® Fits for most 26-55 inches Plasma, LCD and LED TVs.

® Weight capacity: 45 kg (99 LBS).

C€

Thanks for your purchase! We strive to provide products and services of exceptional quality.

We sincerely invite you to write a review with a good rating. If you wouldn't rate any part of your
experience with five star, please contact us immediately by customerservice@mountingdream.com,
so that we may resolve the issue for you.



(TUS] WARNING! )

Safety Warning: Thank you for choosing Mounting Dream TV mount. For safe application of model
MD2163-K, and preventing yourself or others from danger or property loss, please read through this
manual before use. If you do not understand these instructions or have any doubt over safety of
installation, please contact qualified contractor or Mounting Dream customer service. Please check
carefully before assembly to ensure no parts missed or damaged. Our customer service representative
will assist you timely in installation to solve the issue of parts shortage or damage. Replacement parts
purchased through authorized distributor will be delivered to your door. Please do not use defective
parts. Incorrect installation may result in product damage or body injury. Do not apply this product to
any purpose not indicated by Mounting Dream. We shall bear no responsibility for any damage or
injury resulted from incorrect installation, incorrect assembly or misuse.

N /

TP wes )
PR e RS L BN A TIEATEE E LCHRICH D AL H D&V ET, MD2163-KIEE 0ol
RELZAICE LBk, HE E2E A ASFEER L OMRELZ T 5 = & 2B 5 72010,
AL OB AT 5 NS, LT 2 OBRAIAELBHS ES, 2B, Bk £ 23R ok
Xt L TR AN B D50, BRO® HiEAEE TEFHRT 74— —E ATICBRWA b <
FPEV, MSZEFT I RIS, SPEEmOREE - IIRMICOWTERE LATER o, Mhdbo7b,
FTLHDT 7 H —F— EREERE L, T T X —H— B R B EDOREA TG LT HIE A Rt
W LR, HERET DR IRFEED B IEA L7 s S ERUE TN E T O T, KO H B
S AN LN TL 720, o B2 15 & WIRE S I AN EEE A D RN H Y
F4, AREZEPERONET S BRSO FRICHEA L TIIWT S8 A, MATE - 72306, $57.

VIR Y B E, FRMEEICH LT UoEEREADRNWI EELET,

\ J
(TRU] MPEAYnPEXaEHME! )

MpenynpexaeHue o 6esonacHocTu: A0BPO NoXanoBaTb Ha BbINOP NOABECKM AN Tenesm3opa «BosgylHoe none
3peHusi», onsa obecneveHusa 6e3onacHoOro ucnonb3oBaHua npogykra Tuna MD2163-K, npegoxpaHaTe onacHOCTH
NIMYHOCTU 1 ApYroro nepcoHana v npegynpexaaTtb NoBpexaeHne MMyLLLECTBO, Nepes UCNoMNb30BaHNEM Haao0
BHMMAaTENbHO NPOYNTaTb AaHHOE PYKOBOACTBO. Ecrin Bbl HE NOHMMaeTe 0O bSACHEHNE UMK Y Bac Kakow-TO BOMPOC O
6e30MacHOCTM MOHTaXa, NO3BOHWTE NoXanyncra KBanMuumpoBaHHOMY NoAPSAYNKY UK CBA3LIBATLCS C OTAENOM
obcnyxunBaHus knueHTta «BosayliHoe none 3peHus», nepen cbopkon Hago NPOBEPSITb HET NN HEXBATKM 3anyacTen
unu gedpekTa, HawWw npeacTaBuTenb 0b6CNyXMBaHWsA knneHTa GyaeT BGbICTPO Oka3aTb NMOMOLLb AMs PeLIeHNs Bonpoca
B cbopke, 1 Bonpoca o HexBaTke u aedekTe. Koraa Bbl Kynunu ToBap Y YNOMHOMOYEHHOMO NocpeaHuKa, MOXHO Nps
MO nofaTtb TOBap Ha AOM NS 3aMeHbl 3an4acten, He Hago UCMNofnb3oBaTh ToBap € AedEKTOM, HenpaBuIbHbIN MOHT
aX MOXET BbI3blBaTb NOBPEXAeHMe Unn cepbésHoe paHeHne. He Hago Mcnonb3oBaTh AaHHLIV NPOAYKT AN ApYron
Lenu He ykasaHHon «BosayluHoe none 3peHus», kKomnaHusa He 6epeT OTBETCTBEHHOCTL 3a NOBPEXAeHUe Unu paHe
HWE 13-3a HEMPaBUIBHOTO MOHTaXa, HENPaBUIbHON COOPKM UIN HENPABMUITbHOTO UCTMONb30BaHUS. /
\

=

((DE] HINWEIS!

Sicherheitshinweis: Vielen Dank fiir die Auswahl von MOUNTING TRAUM TV Aufhénger. Zur sicheren
Verwendung von Modell MD2163-K, und Verhinderung vor Gefahren oder Vermégensschaden, lesen Sie
dieses Benutzerhandbuch bitte vor dem Gebrauch. Wenn Sie diese Anweisungen nicht verstehen, oder einen
Zweifel Uber die Sicherheit der Installation haben, rufen Sie bitte qualifizierten Auftragnehmer oder
Kundendienst von MOUNTING TRAUM. Bitte tUberprifen Sie sorgfaltig vor der Installation, um sicherzustellen,
dass kein Mangel oder Schaden von Teilen gibt. Unser Kundendienstmitarbeiter wird Sie bei der Installation
rechtzeitig unterstiitzen, um das Problem von Mangel oder Schaden der Teilen zu I6sen. Ersatzteile, die beim
Vertragshandler gekauft werden, werden an lhre Lieferadresse geliefert. Verwenden Sie bitte dieses Produkt
nicht zu einem anderen Zweck, der nicht durch MOUNTING TRAUM angegeben wird. Wir tragen keine
Verantwortung fiir Schaden oder Verletzungen, die wegen fehlerhafter Installation, fehlerhafter Montage oder
kMissbrauch verursacht werden. /




KFR AVERTISSEMENT! )

Avertissement de sécurité: bienvenue a choisir le support suspendu de téléviseur de la Vue Aérienne, pour
garantir un usage sécurité du produit MD2163-K, préserver le risque contre vous-méme et des tiers et éviter le
dommage des biens, veuillez lire soigneusement ce manuel avant I'usage. Si vous ne pouvez pas comprendre
cette notice ou en cas de doute sur la sécurité de montage, veuillez téléphoner a un entrepreneur qualifi€ ou
au service client de la Vue Aérienne, avant I'assemblage, veuillez contréler soigneusement pour éviter les
pieces manquantes ou défectueuses, notre représentant de service client va vous fournir une assistance de
montage, pour régler les problémes des pieces manquantes ou défectueuses. Si vous avez commandez le
produit aprés d'un concessionnaire agréé, donc, nous allons livrer directement les piéces de remplacement
chez vous,il est interdit d'utiliser les piéces défectueuses, le montage incorrect peut causer le dommage ou la
blessure grave. Il est interdit d'utiliser ce produit pour un autre objectif non agréé par la Vue Aérienne, notre
société n'assume aucune responsabilité pour le dommage ou la blessure imputable au montage incorrect, a
u'assemblage incorrect ou a l'usage inadéquat. /

~

/ES ADVERTENCIA!

Advertencia de seguridad: Gracias por su opcion del producto de soportes para televisién de la marca
Kongzhongshijie, para garantizar el uso en seguro del modelo MD2163-K, evitar al usuario y otras personas
sufriendo riesgo de peligrosidad y dafos a la propiedad, antes de usar , por favor, lea bien este manual. Si
usted no entiende estas instrucciones o existe dudas sobre la seguridad de la instalacion, por favor llame a un
contratista calificado o Centro de servicio al cliente, Antes de asemblar, verifique cuidadosamente para
asegurarse de que no encuentre la falta de piezas o piezas defectuosos , nuestros representantes deservicio al
cliente le ayudara con rapidez para los problemas de instalacion ,para resolver los problemas de la falta y dafio
de las piezas. En el caso de que los productos se vendan a través de distribuidores autorizados, las piezas de
repuestos seran entregados directamente a su domicilio , no utilice piezas defectuosas , la instalacién
inadecuada puede causar dafios o lesiones graves. No utilizar este producto para cualquier otro proposito que
fuera de sus instrucciones, la compania no es la responsable de los dafios o las pérdidas de la mala instalacion
&Ia asamblea incorrecta o uso incorrecto. /

(AR h

Jeiged

)Lﬁl\cﬁ Q?idh Iz e e«ﬂg e sl ?‘Jt‘i‘w‘ d?‘C LY sdad) B?\d&u._i B J\Ea "edC Qggc._m"_mhdl"‘ B Q\eu'ad e‘ﬁt"—'w‘d‘ Qeid\ G‘i’t'JeLU GA\FQ‘._‘
MD2163-K B ad\ec ?Lﬂu&k_iui ULE‘)CLJ\J G )Lcd‘ 3 2U? ))uéd‘ Q\Lﬂd&eed‘c_u 8TIS B;\Jé 130 dddid\ dc_fa e\)cc'_!w\dl B ‘A‘\ Quuﬂ 1J eak_ekil 5
Slaggdgead! 5l sad sl sdisoel o saldos Csamiadic sz s sz s JuaId) dsldas dosp sl Jloacld) 3¢l e a3 eldag dI 5l id
ez ‘
Sgodadl 5 szos ddrad sglop e Jd sprad! Oeuad a2z s o) ) BagEsa B Bsga. 9 S alis asdond Gz dged) sid) o o gl s
Op JJg & 5spd) g adl 1ol ) ad d) Glad) palfdl da 1 asg s o) zld) sadiadic 5 36 sass Quaaad) st zezoad sdl Jlosl
|
B
Alalgal 3k, 5 1d paFcps 1 zaicpd) Lﬁ‘\d A ) st osdlia e Slasde dalz O mdad) salde @ b le i Made g,
E
sl i) 1d daz e sl 3o O ool s Slalial sazlo of Csadnd) st zuzu=dl sl guarad) sst zozoad) sl ahEaodd! st Gsldd.

N 4/
ToN] 4 A

0 G S R UL, TR 224 M FIMD2 16O 57, 93 1 51 13
BN GURIB AR S, (G TR (PRI, 0 SRAE ATE 88 sl 2
Yl % VA EERTRER], BB VERS (0K ELRT o 5 2 L2/ R MR AL T 4
RS LA (R PR D M, BRI I078 P RS R 28 2o S 0 2 TR DB, DRI
RS SRR AL R T 6 0 B e AER LB 6 T VD20
I, U R R SO Bk U B 7. Y120 T2 AR
VIRIGIERTICE HIG, A RDH T34 AR . SRR o B A S 07 LR
\ DR B y




Attenti on_For parts shortage or damage, please contact us directly by customerservice@mountingdream.com.

New delivery will be timely sent to replace missed or defective parts.

@ Installation tools:

Band tape _ Spanner
Stud finder \_ o’m Pencil Screwdriver 17-19mm
\
@10mm @4mm _
Hammer ) (3/8") (5/32") Electrodrill
® Gifts:
4 N [ N [
HDMI cable Velcro cable tie Bubble level
1 3pcs 1pc
\ i 2N AN

® Part list:

-

A-Wall plate unit
1pc

e

B-Bracket
2pcs




@ Installation hardware

4 )
s
C--Lag bolt D--Anchor
L 4pcs 4pcs )
4 )
E--4mm Allen key
N Ipc y,
@® Hardware for TV installation
4 N
s o) ! |
a--M4X12 bolt b--M5X12 bolt c--M6X12 bolt d--M8X16 bolt
L 4pcs 4pcs 4pcs 4pcs )
4 )
| \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I} &\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\YI“ \\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\]}
e--M4X30 bolt f--M5X30 bolt g--M6X30 bolt h--M8X40 bolt
4pcs 4pcs 4pcs 4pcs )
4 )

©

©

-

i--M5/M6spacer j--M8 spacer

4pcs 4pcs

k--M5/M4 washer
4pcs

I--M6 washer
4pcs

4pcs

m--M8 spacer

J

@



® Installation instruction

Use wall plate as a template and
pencil to mark4 hole locations
on your desired height of the
wall.

\
Step 2 Step 3

@10mm D c

(3/8") =
Ot T T soay

0
£ —To

T e < o2

Use 10mm or 3/8" diameter drill b
to drill4 holes at marked position
to a depth of 60mm/ 2.36"

Put 4 anchors(D) into drilled
holes, and tapeach anchor flush
with the wallby using a hammer.
Then put4 lag bols (C) into the
anchors, and tidnten each boltby
using a spanner to mount the
wall plate securely

A 1. Level the wall plate to make sure the plate is centered on the back of the TV before marking the holes.

2. The wall must be capable of supporting five times the weight of the TV plus the mount.

Wood stud

Use a stud finder to make marks at
the edge of studs, and mark
centerline ofstud. Then place wall
plate along the centerline and use
pencil to mark 3 hole locations on
the wall

Step 2

@d4mm
(5/32")
—
—

Use 4mm or 5/32" diameter
drill bit to drill 3 holes at
marked positions to a depth
of 60mm/ 2.36"

Put 3 lag bolts (C) into the drilled
holes,and tighten each bolt by
using a spanner to mount the
plate securely.




\
Select theTV hardware diameter and length

Your TV type will help you determine which hardware configuration to use.
Hand thread bolts (a, b, c, d, e, f, g, h) into the threaded inserts on the back
of your TV to determine the correct bolt diameter (M4, M5, M6 or M8) and
length.

A CAUTION:Avoid potential personal injuries and property damage! Verify
that there are adequate threads to secure the plate to the monitor. If you
encounter resistance, stop immediately and contact customer service. Use
the combination of shortestbolts and spacers to accommodate your needs
Using hardware that is too long may damage your TV.

Carefully layyour TV on a
non-abrasivesurface, or lay it
with apadding underneath it so
as not to damage the screen




/
Step 4 AttachBracketsto the back of TV

kK
a o
4

e

M4 Diameter Bol}t\\

M6 Diameter Bolt

@ For the TV with flat back: Us the combination of bolts (a, b,
c, d) and washers (k, I) tanount TV plate.

~

M5 Diameter Bolt

Attention Make sure
the end of TV bracket
(B) with round holesis
facing upward.

M8 Diameter Bolt

@



&

e ©
vd

f@ For the TV with irregular back:
Use the combination of bolts(e, f, g, h), washers (k, I) and
spacers (i, j, m) tomount TV plate

~

k %

P

~
~

4
M4 Diameter Bolt

M6 Diameter Bolt

Attention: Because of th@
TV with irregular back
which makes the VESA
holes recessed,you might
need spacers to fill the

gap.

J

T

M5 Diameter Bolt

Attention Make sure
the end of TV bracket
(B) with round holesis
facing upward.

M8 Diameter Bolt




Step 5 Hang the pre-assembled TV unit on the wall plate unit, then
fasten the safety bolt (1) with screwdriver.

Attention: Cables are
highly recommended to
plug before hanging the
TV on the wall plate.

Two people are recommended
to hold and position the TV .

J




(Step 6 Level the mount (£3°) : N
Make sure the TV unit is horizontal. Loosen four bolts @ with
Allen key (E) to adjust TV plate a bit to level the TV, and fasten
bolts after adjustment. (figure 1)
Tilting angle adjustment (+5°/-15°):

Pull TV to your desired angle then fasten the two bolts (3) with

Allen key (J). (figure 2)

\ Figure 2 { J
. . )
Product dimensions:
435mm
. MAX : 400mm .
I !
S =y lt5°
e e (e} =
) ] (@] =
< (@)
: Hl
% % = “15°
390mm 80mm
+45\°/j45°
I\ J

If you have any questions about the installation, please feel free to contact our after-sales mailbox: customerservice@mountingdream.com

For more information, please visit our website: www.mountingdream.com



	英文范本
	Binder2.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf
	10.pdf
	11.pdf

	Binder1.pdf
	1.pdf
	2-改.pdf
	3-改.pdf





